ILLUSTRATED
PARTS

BREAKDOWN

110,000 150,000 and
165,000 Btu/Hr

10-13
m Motor and Pump Assembly

B110T
B150GT
B165T
R165T

103301-01

Rev. B
01/97

103307




PARTS L|ST This list contains replaceable pans used in your healer. When ordering pars,
be sure to provide the correct model and serial numbers (from the mode! plata},
1 10’001055%%'{?01[3)1&%? then the part number and description 2! the desired part.
b

{With Thermostat)

KEY PART KEY PART
NO. NUMBER | DESCRIPTION OTY.| NO. |NUMBER | DESCRIPTION oTY.
1 098511-138 | Upper Shell (Yellow) 1 |18 (M11084-20 | Serew, #10-16 x 3/4" 2
088511-135 | Upper Shell (White} 1|8 M51345-01 | Fuel Line 1
2 100647-01 | Screw, #10-16 x 1/2° 8 |20 M51150-01** | Fuel Filter P
3 098512-31 | Combustion Chamber (10} | 1 |24 M51151-01 | Fuel Line Tube (110 mode!) 1
098512-37 Combustion Chamber (150) 1 M51151-02 i Fuel Line Tube {150/163) 1
038512-36 | Combustion Chamber [165) 1 |»2 M10590-3 Fubber Bushing 1
4 M186E0 Photozel Bracket (110) 1 23 M50814-03 | Airline 1
099229-01 Phatocell Sracket (15011 B5) 1 24 098511-140 | Lower Shell (Yellow) i
5 M109CE-2 | Screw, #6-32 x 3/8° 2 098511-137 | Lower Sheli (White} 1
6 HA3019 Photocell Assembly 1 tas  |Msoips-o3 Busning 2
7 Bumer Head Assembly T |28 . {M50104-01 |Busning - .2
7—1 HABOOQ NOIZ!E Wi‘h Sleeve (1 1 O} 1 27 M1 1084_2? SC,'B'I"J, #10_16 ¥ 1;2" el
HA3011 Nozzle w:tlh Slegve (150) 1 o8 M11271-8 Cip Nut ' L g
HA3023 1 Nozzle wih Slesve (163) 1l2s  [Mi0s08-14 | Screw, #8-32 x 3/e” e
72| MI0BSST ) Nozzie Washer 2 130 |09851387 |Fuel Tank (410} :
73 | M10803-1 | Nozzle Spring ! 098513-57 | Fuel Tank (150/165) ~.
| e e | B gi:ae;%ody 110) § |81 [os7702:01 | Fuel Cap (includes Gasket) | T
- - ur; ; ! ) ;
M50924-07 | Bumer Head Body (150/165) | 1 gg ﬁ'ﬁ?ﬁ.{ !;ﬁ;:geﬁe?;zﬁng 1'
76 | M30820-02 | Barb Fitting 2 i34 098218-24  Power Cord 1
-7 HAS012 Spark Piug Polas M51077-01 AR - Side Cover 1
8 M11084-27 § Screw, #10-16 x 1/2° 3 |36 M11084-27 | Screw, #10-16 x 1/2° 4
9 057293-01 3 Fan (1101130) Volar 089125-03 |, Terminal Board 1
101857-01 | Fan (165) 1
10 - Motor and Pump Assembly 1 |38 099157-01 -, Ruwvel !
L _ 39 . 079010-20  Wire Assembly (Red, 187} 1
10-5 | ©97300-02 | Motor (110/159) L MEBA1.57 | Wire Assamion (Rad. & ]
102001-07 | Motor (165) 1 S | YIS £SSEmOTY {18 L5
10-2 079575-00 Pump Sody | 41 §M27‘41? : Drair. Piug fincludes o" Ring) 1
103 ; FHPF3-5C | Screw, #10-32 x 5/2" 2 |42 0991770% fHexNul 3827 !
104 | M22009* | Rotor Insert 1 2’2 gggg;gg; ggﬁzﬁ;g‘ﬁ 1
ol m%ggif-" - zﬂzg R v e Mi0gost  Screw, w632 x 14 2
-0 z 3 . 09TEEE-
407 | M12179 | Intake Filter |y (S5 1OFTeSeE Knob 1
10-8 | M16545 | Fiter Enc Cover 1 PARTS AVAILABLE - NOT SHOWN
10-9 ' ME940™ i Sleel Ball, 1/4" Diameter 1 L 103473-04 General info. Decal {(B110T) 1
10-10°  M10993-17"; Relief Spring 1 -09B224-36  General into. Decal {E130GT) 1
10-510 MZ7624™ | Adjusting Scrow 1 | 103473-01 General Info. Deczl (B1E5T) 1
10-32 1 M22997" : Plug 1 103473-02  General Info. Decal {(R1B3T) 1
10-13 . M12461-31 | Scrow, #10-32 x 1" 10 M2900-182 Camoustion Crampber
10-14: MI12244-97 | Output Fiter 1 | 099550-01 W?rr; L(J:Tid}qg:;grees hermostat | 1
(| 1015 MIIE3T™ ) Lint Filter 1 o and po‘?vér cord wi}esﬁ . |
|l 10-16 M50820-02 | Bam Fitting 1 ' : ' !
(| 017 mBEaz™ | Blade 4 OPTIONAL ACCESSORIES
|17 1 MSD831 i Runber Sumper 2 'HA3004 - Rotor Kit (M22456-1, M22009, |
|12 1 101208-01 | fotor Mounting Bracket T : M2B43) |
1113 | 097061-01 Solid State Reiay T | HA3017 . Filter Kit (M11637, M12179, ‘
|14 | M15823-3%  Screw, #8-18 x 1/2" 2 | ,  Mi2244-%, M51150-01; -
13 | NTC-4C | Hex Lock Nut, 1/4-20 2 | | HAB020 | Pump Kit (M27594, M10333-1,
16| MS1134-01 | Fan Guart L : | M22997, M3340)
17 | 0248201 | Ignitor Xit 1) g |
™ See OPTIONAL AGGESSORIES
_ 7™ hot available as ar assembly.

103301




